®9ka Nemko Ltd

TEST CERTIFICATE

No. : C15/47778

Client Golden Peakock Overseas Limited
20A, Noida Special Economic Zone
Noida-201305 (U.P.)

India
Client contact Mr. B.S Garsa
Item(s) tested Ceramic B22d 2A, 250V, T2 enclosed un-switched

lampholder for building in.
GP-010 with 2 internal holes for mounting screws
GP-010BT 2 moulded external lugs for screw mounting

Specification(s) to which above All relevant clauses of BS EN 61184: 2008/A1:2011

unit(s) have been tested and and deemed to comply
compliance confirmed

Date of issue 10™ August 2015
Signed 6% Peter Cross

\y ( Certifying Officer )
Relating to Project File(s) held at 47778, 40670, 27125, 26453, 20945 & 20207
Nemko Ltd

To be read in conjunction
with page 2 attached
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Form No: QF102-1
Issue No: 5
Issue Date: 05.12.14

Nemko Ltd, 15 Chelsea Fields Estate, Western Road, London, SW19 2QA, UK
TEL: +44 (0)20 8646 8383 FAX: +44 (0)20 8646 8099 E-MAIL: marketing@nemko.co.uk
Registered Office: As Above. Company Registration Number: 3270900 (England and Wales)
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Nemko Ltd

Certificate No:

C15/47778

Client:

Golden Peakock Overseas Ltd

THIS CERTIFICATE APPLIES ONLY TO THE PARTICULAR SAMPLE UNIT(S) TESTED AND TO THE SPECIFIC
TESTS CARRIED OUT AS DETAILED IN THE PROJECT FILE HELD AT NEMKO LTD.

THIS TEST CERTIFICATE DOES NOT COVER ELECTROMAGNETIC COMPATIBILITY.

IT SHOULD BE NOTED THAT ONLY A LIMITED NUMBER OF UNITS HAVE BEEN TESTED. IT IS THEREFORE
ESSENTIAL FOR THE MANUFACTURER OR SUPPLIER OF THIS PRODUCT TO ENSURE THAT THE QUALITY
OF ALL PRODUCTION UNITS IS OF THE SAME STANDARD AS THAT OF THE SAMPLE(S) CHECKED

Condition / number of test sample(s) :

Notes relating to this Certificate: -

Project History: -

Good / 10

Serial Number(s) : -

Model reference GP011 has now been discontinued from the

range since the lampholders were last tested under 40670

Certificate update of C09/40670 & Test standard

Update to 2008 standard including tests from

Update to 1997 standard with inspection and

Job Number  Sample received Job Completion Date Summary of work carried out
47778 04-July-15 04-Aug-15
updated to BSEN 61184:2008 +A1:2011
40670 24-Nov-09 09-Dec-09
clauses 8, 9, 12, 14, 17, 18.3.
27125 28-Feb-00 23-Mar-00 Update inspection and gauging
26453 05-Nov-99 17-Nov-99
gauging for additional model GP-010BT
20945 16-Oct-96 17-Dec-96 Retest clause 8
20207 07-Aug-96 24-Sep-96 Full tests

Fkkkkkkkkkkkkkhkk E N D O F C E RTI F ICAT E kkkkkhkkdkhkkkkkkk

Page 2 of 2



	TEST CERTIFICATE
	No. : C15/47778

	Peter Cross
	-

